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SMITH-EMERY L. ABORATORIES
An Independent Commercial Testmg Laboratory, Fstablished 1004
781 E. Washington Boulevard — Los Angeles, California 90021  (213) 749-3411 @ Fax (213) 741-8626

Proj. No:
lLab No:

CLIENT:

Subject ;

Specification :

32081-1 Augusi
T-02-122 Mohs (3) Retest

COMPAC STONE USA, INC.
Attn.: Jesse Zetiel

204 South 3rd Street,

Still Water, MN 55082

Scratch Resistance Testing for Agglomerated Marble "BLANCO MICRO"
MOHS Hardness Test (MOHS Scale)

Source : Submitted to Laboratory by Client.
Raport of Tests
SCRATCH DNESS OF SURFACE (MOHS SCALE
A sharp angular mineral starting with hardness one (1) on the MOHS Scales is drawn
while applying a uniform pressure across the surface of the tile. The highest hardness
number with which no scratches visible to the naked eye occur shall be taken as the
result of the test.
I anea SAMPLE MOHS MINERAL
NUMBER SCALE EQUIVALENT
1. 30 Calcite
2 4.0 Fluorite
Top Surface Only 3 4.0 Fluorite
4. 4.0 Fluorite
5. 4.0 Fluorite
MOHS Table
Mohs # Minera) Maoha # Mipara
1. Talc M!. i ne
2. Selenite f Quarz
3. Calcite 8 Topaz
4. Fluorite g, Carunidur
5. Apatita 10. Diamond
Respectfully Submitted, 3 Materials Tested Comply With Specifications.
SMITH - EMERY LABORATORIES O Materials Tested Did Not Comply With Specifications.

e

Civil Engineer No. C60312
Registration Expires: 6/30/04

_#TNo Established Criteria For Acceptable Limits.

ALL REPGRTS ARE SUBMITTED AY THE CONFIDENTIAL FROPERTY (O} | IS, AU PATION FOR PUBLICA IF-OUR REPORT, CONCLUSIONS, OR EXTRA
ok o e b TATNIF THTA 1€ P ERVET PENTING IR WRITTEN APPROVAL AS A MUTUAL PROT!:L‘I‘ION m(LlEN‘N THE PUBLIC AND QURSELVES.
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SMITH-EMERY LLABORATORIES

An Independent Commercial Testing Laboratory, Established 1gog

781 E. Washington Boulevard — Los Angeles, California 90021 ® (213) 749-3411 & Fax (213) 741-8626

PFO;. No: 32081-1 Augus
Lab No: T-02-122 Mohs (2) Retest
CLIENT: COMPAC STONE USA, INC.

Aftn.: Jesse Zette!
204 South 3rd Street,
Still Water, MN 55082

Subject : Scratch Resistance Testing for Agglomerated Marble "PERLA STONE"
Specification : MOHS Hardness Test (MOHS Scale)
Source : Submitted to Laboratory by Client.

Report of Yests

SCRATCH HARDNESS OF SURFACE (MOHS SCALE)

A sharp angular mineral starting with hardness one (1) on the MOHS Scale is drawn
while applying a uniform pressure across the surface of the tile. The highest hardness
number with which no scratches visible to the naked eye occur shall be taken as the
result of the test.

p— SAMPLE "MOHS || MINERAL |
NUMBER SCALE EQUIVALENT

1. 4.0 Fluorite
2. 40 Fluorite
Top Surface Only 3 4.0 Fluorite
4. 4.0 Fluorite
S, 3.0 Calcite
MOHS Table -
Mohs & Mohs & Miners -
5 Mhicro
2 T Qnartz |
Calcits 8 Topaz ‘
4 Fluorile 9 Corundum
5. Apatita 10. Diamona J
Respectfully Submitted, (1 Materials Tested Comply With Specifications.
SMITH - EMERY LABOHATOR'ES [J Materials Tested Did Not Comply With Specifications.

2N Fstablished Criteria For Acceptable Limits.

W OUR T, CONCLUSION TRACTS
BORTS ARE SUEMITTED AS THE CONFIDENTIAL PROPENTY OF (LIF THORIZATION FOR MUBLICATION OF OUR REPOR
ALL ‘“:m,- i e e TR TEd 10 BTCCDATI DENTAIA: O TR WRITTEN ADI‘W)VAI AS A MUTTUAL PROTECTION TO CLIENTS. T}{F PUBLIC AND ()LIRhELVE\
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SMITH - EMERY LABORATORIES

P. John|Latiolait
Registeled Civil Engineer No. C60312

Registration Expires: 6/30/04

e

ALL REPORYS ARE SUBMITTED AS THE CONFIDE

ALTTHORIZATIO

NTIAL PROPERTY OF CLIEN

N POR PURLICATION

OF OUR REPORT,

1 Materials Tested Did Not Comply With Specifications.
No Estublished Criteria For Acceptable Limits.

CONCLUSHINS

DZompacttonsUSH FR= MO, (851 438 3411 Fug., 232 Z8ER2 18:554M P
SMiITH-EMERY LLABORATORIES
An Independent Commercial Testmg Labovatory, Established 1904
781 k. Washington Boulevard  Los Angeles, California 90021 @ (213) 749-34]1 @ Fax (2)3) 741-8526
Proj. No: 32081-1 Augus
Lab No: T-02-122 Mohs (6) Retest
CLIENT: COMPAC STONE USA, INC.
Attn.: Jasse Zette/
204 South 3rd Street,
Still Water, MN 55082
Subject : Scratch Resistance Testing for Agglomerated Marble "NEGRO DIAMANTE"
Specification : MOHS Hardness Test (MOHS Scale)
Source - Submitted to Laboratory by Client.
Repott of Tasts
SCRATCH HARDNESS OF SURFACE (MOHS SCALE)
A sharp angular mineral starting with hardness one (1) on the MOHS Scaile is drawn
while applying a uniform pressure across the surface of the tile. The highest hardness
number with which no scratches visible to the naked eye occur shall be taken as the
result of the test.
P SAMPLE ~ MOHS MINERAL |‘
NUMBER SCALE EQUIVALENT _ |
1. 3.0 Calcite
2. 3.0 Calcite
Top Surface Only 3. 30 Calcite
4, 2.0 Selenite
5. 30 Calcite
MOHS Table
Mohs # Minorai Mohg # Miners
1 ] Microcline
2 Salanite 7 Quartz
3. Caloita 8. Topaz
4. Fluorite 9, Corundum
5 Apatite 10. Diamaond
Respectfully Submitted, O Materials Tested Comply With Specifications.

UN EXTRALTS
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SMOIMTH-EMERY LLABORATORIES

An Independent Commercial Testing Laboratory, Established 1g04

781 E. Washington Boulevard  Los dngeles, California 90021 4 (213) 749-3411 ® Fax (213) 741-8626

F’rOj. NO. 32081-1 Augu51
Lab No T.02-122 Mohs (5) Retest
CLIENT: COMPAC STONE USA, INC.

Attn.: Jesse Zettel
204 South 3rd Street,
Still Water, MN 55082

Subject : Scratch Reslstance Testing for Agglomerated Marble "PERLATO"
Specification : MOHS Hardness Test (MOHS Scale)
Source - Submitted to Laboratory by Client.

Rsport of Tests

SCRATCH HARDNESS OF SURFACE (MOHS SCALE)

A sharp angular mineral starting with hardness one (1) on the MOHS Scale is drawn
while applying a uniform pressure across the surface of the tile. The highest hardness
number with which no scratches visible to the naked eye occur shall be taken as the
result of the test.

area | SAMPLE | MOHS I MINERAL |
NUMBER SCALE EQUIVALENT

1. 4.0 Fluorite
2. 3.0 Calcite
Top Surface Only 3. 4.0 Fluorite
4. 4.0 Fluorite
5 30 Calcite
MOHS Table o~ B
Mons & Maks #

Calcite 8

4 Fluarite g \ZT--'.-rlexr;:tl:ijtr- |

2. Apatits 10. Cramond i
Respectfully Submitted, O Materials Tested Comply With Specifications.
SMITH - EMERY LABORATORIES O Materials Tested 1did Not Comply With Specifications.

I.';r\'n Established Criteria For Acceptable Lirmits.

Registered Civil Engineer No. C60312
Registration Expires: 6/30/04

e

ALL REPORTS ARE SUBMITTED AS THE CONFIDENTIAL PROFERTY OF CLIENTE. AUTHORIZATION FOR PUBLICATION OF OUR REPORT, CONCLUSIO REXTRALTS
TOMM AD DEGA RNING THEM 18 RESEFRVEN PENTIING 7 IR W’QIW‘NN APPROVAL AS A MIITHAL. PROTECTION TN CTIENTS THE BIHIRE I AN l\”Q\Ll\Ih\
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A Independon

FRX NO. 1851 439 3411
SMITH CHMCRY LABORATURIES

¢t Commercial T

781 & Washing

SMITH-EMERY LABORATORIES

Yesting Labovatory, Farablistnd 1oy

Aug, 23 2002 O1:a4PM Pl

213 741-8628

ton Boulevard

Proj. No: 320811
Lab No: T-02-122 Mohs (4) Retet
CLIENT: COMPAC STONE USA, INC.

Aftn,: Jesse Zettef
204 South 3rd Street,
Siilt Water, MN 55089

Los dngeles, Californin 90021 & (243) 148

Subject : Scratch Resistance Testing for Agglemerated Marble "MARFIL STONE"
Spectficalion : MOHS Hardnass Test {(MOHS Scale)

Souree Submi

SCRATCH HARDNESS OF SURFACE

tted to Laboratory by Clisnt

Report of Tests

A sharp angular mineral starting wit
while applying a uniform praseys
number with which no s

resuft

of the test,

ratehes visible 1o the naked @ya ocour af

(MOHS SCALE]
N hardness ans (1) on the MOKS Soale is drawn
8 acrose tha surface of the tile, The highest hardness

‘all be taken as the

L3401 W Fax (213) 747-8626

| AREA SAMPLE MOHS MINERAL
| NUMBER SCALE EQUIVALENT
! 3.0 Calcite
2 4.0 Flucriie
Top Surface Only 3 30 aleits
4. 4.3 Fluorite
5 30 Caleite
MOHS Table
Molis # Miocry fohs 7 Mipars,
1 Fake: 6. MizrQehne
2. Calenitc n Quarty
! 3 Calcily 8. Tapaz
4. B Cormdum
5. 10  Diameay
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